905AD LIJADORA C/ASPIRACION PARTS LIST

PARTS No. |CODE ITEM QTyY. PRICE
1 288014DA Body 1
2 170512 Set Screw (M5X12) 4
3 28814E Regulator 1
4 Ks07 O-Ring (KS-7) 2
5 3712 Wave Washer (WW-12) 1
6 Ks02 O-Ring (KS-2) 1
7 28811 Valve 1
8 28827B Valve Spring 1
9 420318 Needle Pin (¢3X17.8) 1
10 298201 Valve Lever 1
11 410320 Spring Pin (¢3X20) 1
12 S06 Snap Ring (S-6) 1
13 Ks04 O-Ring (KS-4) 1
14 Ks01 O-Ring (KS-1) 2
15 288258 Ejector Valve 1
23 110308 Screw (M3X8) 2
25 291112 Body Cover 1
26 288226A Hood Assy. 1set

26-1 288226 Hood (1)
26-2 223041 Hood Lip (1)
27 28818 Hood Band 1
28 110335A Screw Set 1
28-1 110335 Screw (M3X35) (1)
28-2 2103 Nut (M3) (1)
29 130512 Screw (M5X12) 1
30 3805 Conical Washer (M5) 1
31 620022 Bearing (620022) 1
32 288062 U-Bearing Case 1
33 288082 U-Side Plate 1
34 28802D Cylinder 1
35 Ks04 O-Ring (KS-4) 1
36 410304 Spring Pin (¢3X4) 1
37 28803 Rotor 1
38 28804 Vane 4
39 28805 Rotor Shaft 1
40 288082 L-Side Plate 1
41 288072 L-Bearing Case 1
42 620122 Bearing (620122) “v 1
43 Ré0 Snap Ring (R-60) 1
44 2883612 Shaft Head 1
45 180625 Cap Screw (M6X25) 1
46 202072 Retainer Bolt 1
47 6201DD Bearing (6201DD) 1
48 288363 Felt Ring (¢26) 1
49 2883622 Retaining Plate 1
50 130408 Screw (M4X8) 2
51 288373 Pad Retainer 1

52-2 28869DLA Pad (5X11 TLP-D) HT 1
52-3 28869DMA Pad (6X11 TMP-D)
55 HH8101 Air Hose (1m) 1
56 810AA Hose Joint (A) 1
57 25804 Vane Spring 4
58 A94023 Dust Bag (2pcs) 1
59 288204 Grip Cover 1
62 1A35 Hose Band 1
63 LH32AA Duct Hose Set (A) 1set
63-1 22719 32 Duct Cuffs (Blk.) (2)
63-2 UH321 32 Light Hose (0.75m) (1)
64 KS08 O-Ring (KS-8) 1
65 810BA Hose Joint (B) 1
66 DH32BA Duct Hose Set (B) 1set
66-1 28824 Middle Joint (1)
66-2 22719 32 Duct Cuffs (Blk.) (2)
66-3 UH321 32 Light Hose (0.75m) (1)

o

(Specifications mav be chanaed without notice.)

Pol. Ind. Eitua n°52 Pab.5A - 48240 Berriz (Bizkaia)
AIRVALDE | teif.:046 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es




